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DTHP3010

Reference PART NUMBER DESCRIPTION NOTES
] Not Serviceable |ASSY, 30XT0IN CANOPY
2 702491-02 ASSY, FAN W2E200-HH86-01
3 702446-02 ASSY, 30IN LINER, DTHP
4 702487 WELDMENT, 30X10IN INTERIOR PNL
5 702448 ASSY, 30IN REAR LINER
6 702449 WELDMENT, 30IN GREASE TRAY
7 70249201 ASSY, TERMINAL BLOCK PLATE
8 702714 WELDMENT, COLAR DAMPER
9 109154 FRAME, SIDE
10 109141-01 TRIM, 30IN, LH
11 109141-02 TRIM, 30IN, RH
12 81132 FOAM TAPE, URETHANE
13 72685 HARNESS, SINGLE FAN
14 109278 HARNESS, MAIN WIRE, 1-FAN
15 83263 SCREW, PHILL, ROUND WASHER, HD.
16 83534 SCREW, #8 X .375, ENAMEL PANEL
17 102373 SCREW, #8-18 X 1/4"
18 83056 BUSHING HEYCO SB-875-11
19 83308 6-32 KEPS NUT
20 83334 STARWASHER, #8
21 83035 NUT, WING, #10-24
22 83578 BUMPER, RUBBER, SNAP-IN
23 92348 LAMP, HALOGEN, 75W
24 702490 FILTER, MESH
25 109165 FRAME, FRONT, FILTER P/O 702490
26 109166 FRAME, REAR, FILTER P/O 702490
27 109164 MESH, FILTER P/O 702490
28 83505 SCREW, #8x3/8, TYPE A P/O 702490
29 83340 #10 LOCK WASHER P/O 702490
30 109328 SCREW, 8-32x 5/16" PHIL PAN HD P/O 702490
31 109109 KNOB, BAFFLE P/O 702490
32 702512 ASSY, CTRL PANEL, DTHP P/O 702446-02
33 109167 KNOB, CTRL P/O 702512
34 72757 ASY, FAN SPEED CTRL P/O 702512
35 72756 ASY, LAMP DIMMER P/O 702512
36 107578 SCREW BP, PHIL, FLT HD, TYP 1 P/O 702512
37 101624 LAMP HOLDER P/O 702512
38 109355 TRIM, LAMP, HOODS P/O 702512
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